5

form Approved

REPORT DOCUMENTATION PAGE

OMS8 No. (0704-0188

PUDHC FEDOMT M. BulGE™ T 1 LA (1O " LN 2 (AR AT Y 1y AT M A S g A | Pl DOT TEADOMY . 1
GATRGNIAG IND MAINTAIN =1 the QALA NPNOeQ. ANO (3

cohertion ¢t intermaticr
Davis Highway. Suile Yud Lrington . & 12202470 ang e tha e

A WIS TRC D M 1 PR R IRV LY T el (MR Sl T Al WL

SROPUAL ATC TR AL D IR (DA LION O IMIITMALION  Vend (I Mments, TR4CIN] TR DurGen SsliMgle Of ar, Other J3DeCt O the

UGG 3o 5 JETIORS 100 aQuUIngG 1 o 30n 10 Ak nSTON HEABALINEr Y ices. 12 7P 0rate nr Aturmation Goeration «na Kepoerts 1, 'Y jotterson
S8 Management ang Kugue! Papetwors AeQu11or Projet (G704-GIBE) wasmiagron [ 20507

1. AGENCY USE ONLY (Leave blank) }2. REPORT DATE 3. REPORT TYPE AND
[...]
I thank the many graduate students in the department who have provided
friendship and assistance. My deep thanks goes to Nadim Khandakar for his continuous
mentorship, technical support, and friendship. Also, I thank Sanjay Ramachandran for his
support in maintaining the bench-scale reactors for this study.

My deepest thanks and gratitude, however, are reserved for my wife Rhonda who
provided immeasurable support, inspiration, and motivation throughout my studies and
research.

Financial support for this project by Seton Company and the Ben Franklin
Technology Center of Central and Northern Pennsyivania is gratefully acknowledged.




Chapter 1

Introduction
1.1 Statement of Problem

The Seton Company is a leather finishing industry which currently operates with a
dry process, meaning that no industrial wastewaters are discharged from the plant. The
Saxton, Pennsylvania plant disposes of its process wastewaters through a contractor, on a
batch basis. The Seton Company feels it would be mutually advantageous to both
themselves and the Borough of Saxton if the wastewaters could be treated by the publicly
owned treatment works (POTW). The problem needing resolution is whether the
wastewaters will have an adverse effect on the wastewater treatment plant and whether
the municipal plant has the capacity to treat the additional waste load.
1.2 Objectives

The general purpose of this project was to assess the impact on the local POTW if
the Seton Company is allowed to discharge its wastewaters to that facility. The specific
objectives of this project is to assess the treatability of the Seton Company's wastewaters
in an aerobic environment and determine the effects of those wastewaters on the Saxton
POTW. The laboratory investigation involved treatability studies using aerobic
respirometer tests to assess biodegradability of wastewaters composed of water-based
paint and solvent-based coating residuals, mass-balance analysis to determine the loadings
to be expected in the waste flow to the POTW, and bench-scale reactor tests to determine
the response of aerobic cultures to longer term feeding of the wastewater.
1.3 Overview

The Seton Company is located in the south-central Pennsylvania town of Saxton.
The community of Saxton has a current population of 2150 people. The Seton Company
is the only industry within a 30 mile range of Saxton. The Seton Company was founded in




Chapter 1

1898 as a supplier of horse and buggy leathers for the carriage trade. Today, the Seton
Company continues its tradition as a supplier of leathers for seats and interiors exclusively
for the automobile industry. As the Saxton plant deals only with the finishing of leather,
it receives its "green" hides from tanneries throughout the United States. The tanned
hides undergo a number of pfocesses including conditioning, coloring, and sealing before
they are finally cut to the shapes and sizes requested by Seton's customers. A brief
summary of Seton's leather finishing operation and a description of Saxton's wastewater
treatment plant is provided in the remainder of this section.

The conditioning process is a totally physical process of mechanical stretching and
tumbling. The conditioning process softens the hides. As the conditioning process is a
physical one, no wastewaters are generated.

After conditioning, the hides are subjected to a coloring and finishing process.
Figure 1.3.1 is a schematic drawing of the coloring and finishing process. The process is
an assembly line in which the hides are placed on a moving conveyor belt that travels the
length of the warehouse facility in and out of various spray booths and dryers. The first
booth sprays an even coat of water-based primer paint over the surface of the hide. The
hide travels through a dryer to the second booth where it receives an even coat of a
pigmented, water-based paint giving it its final color. The hide travels through another
dryer to the third booth which sprays an even coat of solvent-based protectant over the
painted hides providing a water-proof, abrasion resistant, and pliable seal to the surface.
Each of the spray booths holds 1000 gallons of the recirculating water-based paint or
solvent-based sealant. Four booths are currently in operation, but the company intends to
expand the process with 3 more booths. These booths are the major source of generated




Chapter 1

wastewater. The water-based waste is pumped to a nearby fiberglass tank for storage.
The solvent-based waste is pumped to another fiberglass tank for treatment.

A minor source of wastewater is the cleaning of tanks used in mixing of paints and
solvents used in the spray booths. These 150 gallon stainless steel tanks are mixed in the
chemical storage warehouse and wheeled into the assembiy line area where they are
connected to the sprayer systems. When empty, the tanks are wheeled back to the
warehouse where they are cleaned with a high-pressure hose and detergent. The waste
water generated in this cleaning operation varies on production schedules (color changes),
but ranges from 250-500 gallons per day. The wastewater is combined with the water-
based wastewater in the fiberglass storage tank.

Spray Booths
TreatmeniRoom . . | aBo | ADD ADD
:...m wwwwwwwwwwww H & i
- | _—Water Based Tank Waten [, .
_ (Solvent Based Tank Water) | I
Holding Tank Wash Bay (Cleanup Water)
Mixing Room/Chemical Storage
Figure 1.3.1 Schematic of Finishing Process

The solvent-based wastewater in the storage tank is currently processed once a
week. Alum is rapid mixed with the water as it is transferred to a cone tank. As the
sludge settles, it is drawn off through a sludge press. The sludge cake produced by the
press is placed into 55 gallon drums and stored. An average of four drums per week is




Chapter 1

produced. The drums are currently disposed of as hazardous waste at a cost of $350 per
drum. The "recycled" water drawn from the settled sludge in the cone and separated in
the sludge press is pumped into a holding tank for use as makeup water in the solvent-
based coating spray booth tanks. Approximately once a month, depending on production
schedules, the water-based paint wastewater is transferred to a tank truck and disposed by
a contractor.

After the hides are conditioned, colored, and finished they are cut by hand in
patterns supplied by the Seton Company's customers, automobile manufacturers. There
are no waste waters associated with this final process.

The overall desire of the Seton Company is to be able to dispose of all wastewaters
through the sewage system avoiding the expense of disposal through a contractor. The
Seton Company feels it would be mutually advantageous to both themselves and the
Borough of Saxton if the wastewater could be treated by the POTW. Average flows to be
expected from the Seton Company plant are listed in Table 1.3.1.

E ) |' Q I.
Water-based Effluent Booth1] Booth2 Booth4  Wash Bay Total
1000 gpd 1000 gpd 1000 gpd 500 gpd 3500 gpd
Solvent-based Effiluent Booth 3
1000 gpd 1000 gpd
4500 gpd
Future Operations

Water-based Effiuent Booth1 Booth2 WashBay Booth4 BoothS Booth6  Total
1000 gpd 1000 gpd 1000 gpd 1000 gpd 1000 gpd 1000 gpd 6000 gpd

Solvent-based Effiuent Booth 3  Booth 7
1000 gpd 1000 gpd 2000 gpd
8000 gpd

Table 1.3.1 Expected Wastewater Flows




Chapter 1

/

OM|
syup) 38pn[S parRAROY Ry
spog Buiki(g 28pnjg ssnoy dumng \
wooy joxuogy
yue[ uonezienby
N \ a8reyos
TByoSIC

$1915381(] 21q0IdY mseg 108U0D) SULION)

Figure 1.3.2 Schematic Layout of Saxton Wastewater Treatment Plant




Chapter 1

The POTW is located on the outskirts of the Borough of Saxton. Figure 1.3.2isa
schematic layout of the POTW. Very little space is available for any further expansion as
the plant is situated on a hiliside, surrounded by housing and further confined by a
floodplain.

The wastewater produced by the Saxton community flows to a lift station
approximately 300 yards from the treatment plant. Figure 1.3.3 gives a summary of the
Saxton Wastewater Treatment Plant's annual flows and loading of biochemical oxygen
demand, suspended solids, ammonia and phosphorus. The data for this graphical analysis
was obtained from the POTW's discharge monitoring reports during the period of October
1991 through October 1992. The wastewater collected at the lift station is pumped to the
treatment plant headworks which consists of an elevated, manualily-cleaned screen and a
Parshall flume for flow monitoring. The wastewater flows via gravity into one of two
equalization tanks. The larger of the two is for incoming wastewater, while the smaller
tank is used to store waters decanted from the activated sludge treatment units and
aerobic sludge digeste: tanks. The wastewater from the equalization tanks is pumped into
one of two circular activated sludge treatment units. These units operate in parallel.
Liquid alum is added to the aerating wastewater to reduce phosphates. From these
treatment units the water flows via gravity into a chlorine contact disinfection tank and
then though a pipeline into a nearby stream and eventually into Raystown Lake. The
sludge is pumped out of the activated sludge units and placed in one of two aerobic sludge
digester tanks. After thickening, the water is decanted off into the smaller equalization
tank mentioned earlier and the sludge drained out into one of two sludge drying beds. The
Borough of Saxton is attempting to obtain a permit for land application of the sludge, but




Chapter 1

as yet has been unable to locate and obtain approval for a suitable farm for the application.
Until approval is given, the resultant sludge must be disposed of by landfilling.
1.4 Wastewater Characteristics

Table 1.4.1 lists characteristics of solvent-based coatings and water-based paint
wastewaters that were tested in this project. Characteristic values were obtained from
filelaboratory reports provided by the Seton Company. Laboratory analysis of listed
samples was conducted 11 March 1992 by MDS Laboratories, Reading, PA. Some
processes have changed since the date of the testing and the time of recirculation is
unknown, so the values in Table 1.4.1 are provided only to demonstrate the chemical
makeup typifying the Seton Company's wastewaters.




Chapter 1

Saxton WWTP Operastions
Analysis of influset Flow Rates
0.48 se
0.40 ')
0.38 .0
A R s,
. 30 :
w 028 .
. s
0.2¢ M
: 2.0 ]
[ R s !
010 1.0
008 g l i o
oo bit , fE. i i il in ll _il ;,,! } 8 iy by lr,a y
OO i o7 (0T TI7 V1) 421 13/ 1 173 311 3/7 SV 312 4/ 473 81 872 &1 7 110 nz s/ en on RITAT i
Date
— Fhw(MQD} Aein [nchoe]
Saxton WWTP Operations
Ansiysis of lafiuent Flow Ratles
048 [ ]]
040 700
0.38 (1]}
4
' 0.30 see z
hd s
w 028 wr -
R 020 [
H ' e O
s N8 H R 2 [
! b d G * e%10 O T,004i200
s10 Citeht s % Lob, e s Fitag barkes L 12
v 28nel 4] ‘o Lot h- LA AL Thi S a et BPOL
.08 . 1“ ‘“ Qt’ :li ‘” ".‘ '“A... ! “. ..‘. 4 f. 1100
— S
O TN  VOT VST T VZT 13T I 172 3N 272 317 3T 41T 47 SN 82 811 812 171 TIA 811 87 6 /2 16107 °
Date
— Few([We0) -~ $00 [mgiL) -e- TS8 jmgit)
SBaxton WWTP Operations
Ansiysis of lnflwent Flow Rates
0.48 2.0
040
0.38
[ 4
P e "
L ]
[ ]
w 028 :
R 02 H
: '
M [ B] ] :
[R1]
9.08
..." i e
OF 107 87 4197 117 124 227 941 172 210 212 311 312 411 412 81t 812 61 €12 113 772 81N 812 9N 812 107 181
Dete
— Flw [WOGD) o Phesphorses [myit)

Figure 1.3.3 Graphical Summary of Flow and Loads




1 Chapter 1

Characteristic el acstmsed)  Solvent-hased Water-Based
pH (unitless) 6.99 6.50
BOD 529 526
TOC 6640 12025
Color (color units) 1000 25000
Bromide 0.548 7.56
Chlorine <0.10 <0.10
Cyanide <0.02 0.77
Ammonia Nitrogen 10.1 5020
Phosphate 40 11.5
Grease & Oil 885 107
Phenols 0.60 1.10
Cadmium 0.005 0.055
Chromium <0.05 0.08
Copper 1.08 1.49
Lead <0.05 0.40
Nickel 0.04 2.10
Silver <0.01 0.20
Zinc 0.85 3.40
MEK <1.0 224
MIBK <1.0 1.74
Toluene 159 0.30
Xylene 1.60 0.43
Cyclohexanone 2810 107
Tablel.4.1 Recirculated Sample Characteristics (Source: MDS Laboratory Reports)




10
Chapter 2

Literature Review
2.1 Aerobic Treatability

Numerous individuals have investigated and reported on principles of biological
activity including the metabolic processes involved in aerobic decomposition. This section
reviews literature dealing specifically with the aerobic treatability or decomposition of
wastewater pollutants.

Wastewater pollutants can be either organic or inorganic compounds. Inorganic
pollutants generally cannot be destroyed so their treatment is generally via a more physical
form in which the inorganic is converted to a sludge. Organic pollutants on the other
hand, can be destroyed. The most common method for treating organic pollutants is to
degrade them by biological oxidation (Klute and Hahn,1990, p. 449). Aecrobic treatment
is a type of biological oxidation treatment used widely for treating or stabilizing domestic
and industrial wastewaters. Aerobic processes include trickling filters, activated sludge
units, rotating biological contactors (RBC), and stabilization ponds. The common factor
in each of these very different processes is the use of air (oxygen) for the metabolism or
biodegradation of organic matter.

Biodegradation is the destruction of a chemical compound by the action of
microorganisms. Degradation can be of three degrees: complete mineralization of the
compound by microbes to carbon dioxide and water, oxidation (metabolized) by microbial
action to the extent that the compound has lost its characteristic properties, and
nondegradable or molecularly recalcitrant. A material is classed as readily degradable

when all the necessary specific enzymes needed for its decomposition pathway are present

. in the biomass (activated sludge or trickling filter film) and all reactions are allowed to

proceed for the breaking down of the material. If one or more of these specific enzymes is



10
Chapter 2

Literature Review
2.1 Aerobic Treatability

Numerous individuals have investigated and reported on principles of biological
activity including the metabolic processes involved in aerobic decomposition. This section
reviews literature dealing specifically with the aerobic treatability or decomposition of
wastewater pollutants.

Wastewater pollutants can be either organic or inorganic compounds. Inorganic
pollutants generally cannot be destroyed so their treatment is generally via a more physical
form in which the inorganic is converted to a sludge. Organic pollutants on the other
hand, can be destroyed. The most common method for treating organic pollutants is to
degrade them by biological oxidation (Klute and Hahn,1992, p. 449). Aerobic treatment
is a type of biological oxidation treatment used widely for treating or stabilizing domestic
and industrial wastewaters. Aerobic processes include trickling filters, activated sludge
units, rotating biological contactors (RBC), and stabilization ponds. The common factor
in each of these very different processes is the use of air (oxygen) for the metabolism or
biodegradation of organic matter.

Biodegradation is the destruction of a chemical compound by the action of
microorganisms. Degradation can be of three degrees: complete mineralization of the
compound by microbes to carbon dioxide and water, oxidation (metabolized) by microbial
action to the extent that the compound has lost its characteristic properties, and
nondegradable or molecularly recalcitrant. A material is classed as readily degradable
when all the necessary specific enzymes needed for its decomposition pathway are present
in the biomass (activated sludge or trickling filter film) and all reactions are allowed to
proceed for the breaking down of the material. If one or more of these specific enzymes is




11
Chapter 2

missing or present in insufficient amounts, the material will be degraded only slowly or not
at all. These materials are referred to as non-biodegradable, poorly biodegradable or
incompletely degradable. In principle, all compounds synthesized by microorganisms
should be capable of decomposition by microorganisms, some rapidly, others slowly.